Report No.: 2380907R-RFUSV03S-A P D E K RA

Site :HY-CBO3 Site :HY-CBO3
Condition : i Condition :

Mode Mode C
Test BY Test BY  :Peter

430Level (dBuvim) Date: 20230927 430Level (dBuvim) Date: 2023.09-27
1139 1139 3
1
97.5| 97.5|
813 813
FCC_TSAU7_PR
65.0 65.0 2
FCC_15.407_AV
8.8 o~ 8.8
32.5| 32.5|
163 163
5160 5220. 5280, 5340. 5400, 5460 5160 5220. 5280, 5340. 5400 5460
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m a8 aBuv a8
1 5310.600 99.94  ------ 84.15 15.79 Average 1 5310.000 111,49 —-eeee e 95.78 15.79 Peak
2 5350.200 58.58 54.00 34.73 15.85 Average 2 5350.800 64.15 74.00 -9.85 48.30 15.85 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CB03 site :HY-CB03
Condition :3m SVertical Condition :3m ,Vertical
Mode TX_ax40_5310MHz Mode TX_ax48_5310MHz
Test BY  :Peter Test BY  :Peter
JppLevel (@RuVim) Date: 2023-09-21 JppLevel(@RuVm) Date: 2023-09-27
1
134 134
1
97.5| 97.5|
813 813
;| TCCCTSAUCPR]
e e S A
8.8 8.8
325| 325|
163 163
5160 5220. 5280, 5340. 5400, 5460 5160 5220. 5280, 5340. 5400 5460
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Linmit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5308.800 103.33  ------ 87.54 15.79 Average 1 5308.800 115.09  -—----- 99.30 15.79 Peak
2 5350.200 51.9% 54.00 36.11 15.85 Average 2 5350.200 65.83 74.00 49.98 15.85 Peak
Note: Note:
1. Level = Read Level # Factor 1. Level = Read Level # Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2380907R-RFUSV03S-A

D DEKRA

Level (dBuV/m)

Site :HY-CBO3
Condition :

Mode

Test BY

Date: 2023.09-28

13
13,8
2
97.5|
813
65.0)
488
32.5|
16.3)
5400 5470. 540, 5610. 5680, 5750
Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuv/m dB dBuv dB
1 5459.508 47.53 54.00 31.33 16.28 Average
2 5588. 500 98.86 ------ 82.41 16.45 Average
Note:

Site :HY-CBO3
Condition :

Mode

Test BY  :Peter

Level (dBuvim)

Date: 2023-09-28

FCC_15.407_PK|

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

65.0)

488

32.5|

16.3)

5400 5470. 540, 5610. 5680, 5750
Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv a8

1 5459.500 608.12 74.008 -13.88 43.92 16.20 Peak

2 5468.958 62.33 68.22 -5.89 46.07 16.26 Peak

3 5587.800 110.36 ------  ------ 93.91 16.45 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB@3

Condition :3m  ,Vertical

Mode < TX_ax48_5518MHz

Test BY :Peter
1 Level {dBuV/m) Date: 2023-09-27
113.8]

2
97.5|
81.3]
65.0}
FCC. |541ﬂ77A!1‘
48.8]
325
16.3|
5400 5470. 5540. 5610. 5680. 5750
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m  dBuV/m 8 dBuV B
1 5456.000  49.88  54.00 33.70 16.18  Average
2 5506.750  102.58 ------ 86.15 16.43  Average

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Linit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CBO3
Condition :3m  ,Vertical
Mode :TX_ax48_5510MHz
Test BY :Peter
43oLevel (dBuvim) Date: 2023-09-27
3
113.8]
975
813
FCC_15.407_PK
65.0}
48.8]
325
163
5400 5470 5540 5610, 5680 5750
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBV/m  dBuV/m 8 dBuv 8
1 62.94  74.00  -11.66  46.75  16.19  Peak
2 64.95  68.22 -3.27  48.71  16.24  Peak
3 114,92 ooon - 98.49  16.43  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380907R-RFUSV03S-A

D DEKRA

Site

Condition :

Mode
Test BY

Level (dBuV/m)

:HY-CBO3

Date: 2023.09-28

13
1338 1
97.5
81.3]
15.407_PK
65.0 >
8.8
32.5(
16.3]
5400 5470. 540. 5610. 5680. 5750
Frequency (MHz)
Wo. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8
1 5671.950  112.07  ------ - 95.61 17.06  Peak
2 5725.150 60.01  68.22 -8.21 42.53 17.48  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit =

Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site

Condition :

Mode
Test BY

Level (dBuvim)

:HY-CBO3

:Peter

Date: 2023-09-28

13
13,8
97.5|
813
65.0)
488
32.5|
16.3)
5400 5470. 540, 5610. 5680, 5750
Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv a8
1 5671.600 s b 98.11 17.06 Peak
2 5725.158 65.04 68.22 -3.18 47.56 17.48 Peak
Note:
1. Level = Read Level & Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit =

Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site
Condition
Mode

Test BY

Level {dBuV/m)

:HY-CB@3

3n L Horizontal
:TX_ax4®_5755MHz
:Peter

Date: 2023-09-28

13

1338 4

97.5)

81.3 3

FCC_OOBE_PK
65.0
12 7
[PETR—

1838

325

163

5535 5635. 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5643.000 57.57 68.20 -10.63 48.58 16.99 Peak

2 5650.000 55.56 68.21 -12.65 38.59 16.97 Peak

3 5716.000 73.97 109.68  -35.71 56.55 17.42  Peak

4 5757.800  111.84 - 94.16 17.68  Peak

5 5883.000 56.84  99.28  -42.44 38.85 17.99  Peak

6 5925. 000 54.68 68.21 -13.53 36.808 17.88 Peak

7 5972. 000 56.89 68.20 -12.11 38.31 17.78 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Lev

4. The emission levels of other frequencies are very lower than the limit

and not show in

el - Limit Line

test report.

Site
Condition
Mode

Test BY

Level (dBuvi/m)

:HY-CB@3
3mVertical
< TX_ax4®_5755MHz
:Peter

Date: 2023-09-28

13
4
138
97.5|
813 3
FCC_OOBE_PK.
659 12 5 7
488
325
16.3)
5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz)
No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 57.32 68.20 40.32 17.00 Peak
2 57.38 68.21 40.41 16.97 Peak
3 78.66  118.78 61.19 17.47  Peak
4 115.82  —----- 98.14 17.68  Peak
5 58.52 11@.80 48.52 18.08  Peak
6 55.38 68.21 37.42 17.88 Peak
7 56.91 68.20 39.11 17.80@ Peak
Note:
1. Level = Read Level & Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit =

Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in

test report.
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Report No.: 2380907R-RFUSV03S-A P D E K RA

Site :HY-CBO3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :TX_ax48_S795MHz Mode +TX_ax48_S795MHz
Test BY  :Peter Test BY :Peter
430Level (dBuvim) Date: 2023.09-28 430Level (dBuvim) Date: 2023.09-28
n
138 4 138
o7.5 o7.5
813 813
FCC_OOBE_PK N 5 FCC_OOBE_PK
65 5 65
12 1 I
IO — AN W bttt
838 838
325 325
163 163
5535 5635. 5735, 5835. 5935. 5035 5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBUV/m  dBuV/m a8 dBuv a8 Mz dBUV/m  dBuV/m a8 aBuv a8
1 5642.080  55.78  68.20  -12.42  38.79  16.99  Peak 1 5641.080  56.39  68.20 3940 16.99  Peak
2 5650.080  55.17  68.21  -13.84  38.26  16.97  Peak 2 5658.080  55.02  68.21 38.65  16.97  Peak
3 5721.580  59.86 114.22  -54.36  42.48  17.46  Peak 3 5724.080  65.16 119.92 47.69  17.47  Peak
4 5797.000  112.41 ------ 94.55  17.86  Peak 4 5798.000  116.76 ------ 98.88  17.88  Peak
5 5850.000  58.92 122.20  -63.28  40.92  18.00  Peak 5 5853.000  66.57 115.36 48.57  18.00  Peak
6 5925.080  55.50  68.21  -12.62  37.71  17.88  Peak 6 5025.080  56.13  68.21 38.25  17.88  Peak
7 5926.080  56.74  68.20  -11.46  38.87  17.87  Peak 7 5956.080  57.99  68.20 10.22  17.77  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO3 site :HY-CBO3
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_ax88_5210MHz Mode :TX_ax88_5210MHz
Test BY :Ashton Test BY :Ashton
JpplevetaBvim) Date: 2023-09-28 JppLevet(aBuvim) Date: 2023-09-28
138 134 2
975 2 975
813 813 FCC_15.407_PK
650 650 4
FCC_15.407 AV
488 1 488
325 325
163 163
5000 5060. 5120 5180 5240. 5300 5000 5060. 5120 5180 5240 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuv dB MHz dBV/m  dBuV/m 8 4Buv 8
1 5141.680  46.95  54.00 31.25  15.71  Average 1 5143.480  59.61  74.80 43.91  15.70  Peak
2 5211.200  97.54 ------ 81.63  15.91  Average 2 5211.200  109.17 ------ 93.26  15.91  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2380907R-RFUSV03S-A P D E K RA

Site :HY-CBO3 Site :HY-CBO3
Condition : i Condition :
Mode _ax8e_t Mode C
Test BY  :Ashton Test BY  :Ashton
430Level (dBuvim) Date: 2023.09-28 430Level (dBuvim) Date: 2023.09-28
1139 1139 2
2
o7.5 o7.5
813 813 FCC_16.407_PK
65 65 1
FCC_15.407 AV
838 838
325 325
163 163
5000 5060. 5120 5180 5240. 5300 5000 5060. 5120 5180 5240 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
Mz dBUV/m  dBuV/m a8 dBuv a8 Mz dBUV/m  dBuV/m a8 aBuv a8
1 5141.308 58.67 54.00 34.96 15.71 Average 1 5146.768 62.54 74.08 -11.46 46.83 15.71 Peak
2 5211.208 160.51 ------ 84.68 15.91 Average 2 5211.508 111.49 - 95.58 15.91 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO3 site :HY-CBO3
Condition :3m JHorizontal Condition :3m ,Horizontal
Mode - TX_ax88_5298MHz Mode :TX_ax80_5298MHz
Test BY :Ashton Test BY :Ashton
JpplevetaBvim) Date: 2023-09-28 JppLevet(aBuvim) Date: 2023-09-28
138
975 1
813
650
|| FCC 15407 AV|
488 e —
325
163
5160 5220. 5280 5340 5400. 5460 5160 5220. 5280 5340 5400 5460
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5288.700 97.88  ------ 81.19 15.81 Average 1 5279.400 1e8.7@  ------ 92.88 15.82 Peak
2 5358.300 48.98 54.00 33.12 15.86 Average 2 5358.900 62.23 74.00 46.37 15.86 Peak
Note: Note:
1. Level = Read Level # Factor 1. Level = Read Level # Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Report No.: 2380907R-RFUSV03S-A

D DEKRA

1. Level = Read Level & Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

and not show in test report.

Site :HY-CBO3

Condition :

Mode g

Test BY  :Ashton
130Level (dBuvim) Date: 2023.09-28
134

P
97.5|
813
65.0
8.8
32.5|
163
5160 5220. 5280, 5340. 5400, 5460
Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8
1 5291.100 160.89  ------ 85.89 15.88 Average
2 5350.508 52.98 54.00 37.13 15.85 Average
Note:

4. The emission levels of other frequencies are very lower than the limit

Site :HY-CBO3
Condition :
Mode C
Test BY  :Ashton
130Level [dBuvim) Date: 2023.09-28
138 1
o7.5
813
2 FCCT5A07_PK
838
325
163
5160 5220. 5280 5340 5400 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
Mz dBUV/m  dBuV/m a8 aBuv a8
1 5291.160  113.42  -cecee -eees 97.62  15.80  Peak
2 5352.380  67.78  74.60 -6.22  51.93  15.85  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

3. Over Limit = Level - Limit Line

and not show in test report.

site :HY-CB@3
Condition :3m  ,Horizontal
Mode :TX_ax88_5530MHz
Test BY :Peter
43oLevel (dBuvim) Date: 2023-09-28
113.8]
97.5) 2
813
65.0}
FCC_15.407_AV
48.8]
325|
163
5400 5470. 5540, 5610, 5680 5750
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV B
1 5454.600  48.67  54.00 31.89 16.18  Average
2 5525.300 95.71  —--oe- 79.15 16.56  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

4. The emission levels of other frequencies are very lower than the limit

Site :HY-CB@3
Condition :3m  ,Horizontal
Mode :TX_ax80_5538MHz
Test BY  :Peter

Date: 2023-09-28

soLevel (dBuvim)

FCC_15.407_PK

65.0)

488

325

16.3)

5400 5470. 5540 5610. 5680. 5750
Frequency (MHz)
No Frequency  Level Limit Over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 61.17 74.00 -12.83 44.99 16.18 Peak

2 60.43 68.22 -7.79 44.18 16.25 Peak

3 107.17  —---o- oo 90.55 16.62  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBO3
Condition :

Mode

Test BY  :Peter

130Level (dBuvim)

Date: 2023.09-28

16.3)
5400 5470. 540, 5610. 5680, 5750
Frequency (MHz)
No Frequency Level Limit QOver Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuv/m dB dBuv dB
1 5457.408 52.83 54.00 -1.97 35.84 16.19 Average
2 5528.800 160.18 ------ - - 83.59 16.59 Average
Note:
1. Level = Read Level & Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBO3
Condition :
Mode
Test BY  :Peter
130Level [dBuvim) Date: 2023.09-28
1338 3
o7.5|
813
FCC_15.407_PK.
65.0
8.8
325
163
5400 5470, 540, 5610, 5680
Frequency (MHz)
Wo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8
1 5457.050 64.28  74.00 -9.72 48.09 16.19  Peak
2 5466.850 66.08  68.22 -2.14 29.83 16.25  Peak
3 5528.100  111.82 ------  ----o- 95.24 16.58  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CBO3
Condition :3m ,Horizontal
Mode :TX_ax88_S775MHz
Test BY :Peter
JpplevetaBvim) Date: 2023-09-28
138 "
975
813 s
FCC_OOBE_PK
65.0}
gttt L
48.8]
325
163
5535 5635. 5735, 5835. 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Linit Level
MHz dBuV/m  dBuV/m 8 dBuV dB
1 5648.080  60.78  68.20 -7.42 43.88  16.98  Peak
2 5650.000  58.87  68.21 -9.34  41.98  16.97  Peak
3 5723.580  73.89 118.78  -45.69  55.62  17.47  Peak
4 5771.600  188.98 ------ 91.24  17.78  Peak
5 5856.580  67.81 121.e6  -53.25  49.81  18.08  Peak
6 5925.080  55.97  68.21  -12.24  38.69  17.88  Peak
7  6018.560  S6.56  68.20  -11.64  38.75  17.81  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CB@3
Condition :3m  ,Vertical
Mode :TX_ax80_5775MHz
Test BY  :Peter

Level (dBuvi/m)

Date: 2023-09-28

13
4
138
97.5|
813
FCC_OOBE_PK.
ssn L]
488
325
16.3)
5535 5635. 5735, 5835. 5935,
Frequency (MHz)
No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5642. 63.86 68.20 46.87 16.99 Peak
2 5650. 62.26 68.21 45.29 16.97 Peak
3 5723, 79.40 118.78 61.93 17.47  Peak
4 5773, 114.69  —----- 96.92 17.77  Peak
5 5854.500 74.78  111.94 56.78 18.08  Peak
6 5925.0800 58.04 68.21 -18.17 48.16 17.88 Peak
7 5934.000 58.59 68.20 -9.61 48.75 17.84 Peak
Note:
1. Level = Read Level & Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380907R-RFUSV03S-A

D DEKRA

Site :HY-CBO3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_ax160_5250MHz_B1 Mode :TX_ax160_5250MHz_B1

Test BY  :Peter Test BY  :Peter

Level (dBuV/m) Date: 2023.09-28

“ 130Level [dBuvim) Date: 2023.09-28
138 138
2
97.5 2 97.5
813 813 FCC_16.407_PK
65.0} 65.0] 4
FCC_15.407 AV
488 1 488
32.5 32.5
16.3] 16.3]
5000 5060. 5120. 5180. 5240. 5300 5000 5060. 5120. 5180. 5240 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line Linit Level
Mz dBUV/m  dBuV/m a8 dBuv a8 Mz dBUV/m  dBuV/m a8 aBuv a8
1 5186.880  47.81  54.80 32.14  15.67  Average 1 5108.680  66.62  74.80 44.96  15.66  Peak
2 5247.260  98.61 ------ 74.71  15.98  Average 2 5246.380  102.61 ------ 8.71  15.98  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO3 site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax16@_5250MHz_B1 Mode :TX_ax160_5256MHz_B1
Test BY :Peter Test BY :Peter
JpplevetaBvim) Date: 2023-09-28 JppLevet(aBuvim) Date: 2023-09-28
113.8] 113.8] 3
97.5) z 97.5)
813 813 FCC_15.407_PK
1
65.0} 65.0}

FCC_15.407_AV

8 ANV 408

325

16.3) 16.3)

5000 5060. 5120 5180. 5240, 5300 5000 5060. 5120, 5180. 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level Limit Over Read Factor  Remark No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB

1 5117.300 53.02 54.00 -0.98 37.34 15.68 Average 1 5117.600 66.09 74.00 58.42 15.67 Peak

2 5248.100 95.84 - - 79.95 15.89 Average 2 5247.200 108.00 ------ 92.10 15.9@ Peak
Note: Note:
1. Level = Read Level # Factor 1. Level = Read Level # Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBO3 Site :HY-CBO3
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_ax160_5250MHz_B2 Mode :TX_ax160_5250MHz_B2

Test BY  :Peter Test BY  :Peter

Level (dBuV/m) Date: 2023.09-28

“ 130Level [dBuvim) Date: 2023.09-28
134
97.5| 1
813
65.0
FCC_15.407_AV
488 [V Ao el
32.5|
163
5160 5220. 5280, 5340. 5400, 5460 5160 5220. 5280, 5340. 5400 5460
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit QOver Read Factor Remark No. Frequency Level Limit QOver Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m a8 aBuv a8
1 5246.7060 98.76  ------ 74.86 15.90 Average 1 5245.500 103.48 ------ —e-ee- 87.58 15.90 Peak
2 5385.600 48.50 54.00 32.61 15.89 Average 2 5403.600 62.02 74.00 -11.98 46.10 15.92 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CB03 site :HY-CB03
Condition :3m SVertical Condition :3m ,Vertical
Mode TX_ax160_5250MHz_B2 Mode TX_ax160_5250MHz_B2
Test BY  :Peter Test BY  :Peter
JppLevel (@RuVim) Date: 2023-09-28 JppLevel(@RuVm) Date: 2023-09-28
134 134 1
97.5| . 97.5|
813 813
5 FCCCTSAUPR]
65,0 65,0
FCC_15.407_AV MVWW
8.8 P YA 8.8
325| 325|
163 163
5160 5220. 5280, 5340. 5400, 5460 5160 5220. 5280, 5340. 5400 5460
Frequency (MHz) Freauency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Linmit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5247.600 95.95  ------ 80.06 15.89 Average 1 5257.800 108.28 ------ 92.40 15.88 Peak
2 5377.200 53.42 54.00 37.54 15.88 Average 2 5383.500 66.67 74.00 50.78 15.89 Peak
Note: Note:
1. Level = Read Level # Factor 1. Level = Read Level # Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

3. Over Limit - Level - Linmit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CBO3 Site :HY-CBO3

Condition :3m sHorizontal Condition :3m ,Horizontal
Mode :TX_ax16@_557@MHz Mode :TX_ax16@_557@MHz
Test BY  :Peter Test BY  :Peter

Level (dBuv/m) Date: 2023.09-28 Level (dBuNim) Date: 2023.-09-28

134 134
138
97.5| 2
81.3]
65.0]
8.8
32.5(
16.3]
5400 5470. 540. 5610. 5680. 5750 5400 5470. 540. 5610. 5680 5750
Frequency (MHz) Frequency (MHz)
Wo. Frequency  level  Limit Over Read  Factor  Remark Wo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 MHz dBuV/m  dBuV/m a8 dBuV a8
1 5435.000 49.85  54.00 33.77 16.88  Average 1 5434.650 63.36  74.00 47.28 16.08  Peak
2 5573.950 92.83  ------ 75.09 16.94  Average 2 5462.300 59.93  68.22 571 16.22  Peak
3 5554.700  104.03 ------ 87.26 16.77  Peak
4 5732.850 63.44  68.22 45.90 17.54  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Limit Line 1. Level = Read Level + Factor
4. The emission levels of other frequencies are very lower than the limit 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
and not show in test report. 3. Over Limit - Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
site :HY-CBO3 site :HY-CBO3
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax168_5576MHz Mode :TX_ax168_5578MHz
Test BY  :Peter Test BY  :Peter
13oLevel GBuvm) Date: 2023-09-28 13oLevel GEuVm) Date: 2023-09-28
13.8 13.8 3
97.5) 2 97.5)
813 813

| —_— FCC_15.407_PK
65.0) 65.0)

|Fcey 15.407_av
8.8 8.8
325 325
163 163
5400 5470, 5540, 5610, 5680, 5750 5400 5470. 5540, 5610, 5680 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5416.450 53.25 54.00 37.26 15.99 Average 1 65.65 74.00 -8.35 49.65 16.00 Peak
2 5567.650 95.66  ------ 78.78 le.88 Average 2 63.03 68.22 -5.19 46.80 16.23 Peak
3 108.10  ------ - 91.22 16.88  Peak
3 65.17  68.22 -3.05 47.59 17.58  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Limit Line 1. Level = Read Level + Factor
4. The emission levels of other frequencies are very lower than the limit 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
and not show in test report. 3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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7. Occupied Bandwidth

7.1. Test Setup

RF Cable

Ut 1

SMA

7.2. Limits

Spectrum

Analyzer

For the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

7.3. Test Procedure

The EUT was setup to ANSI C63.10, 2013; tested to UNII test procedure of FCC KDB-789033 for

compliance to FCC 47CFR Subpart E requirements.
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7.4. Test Result of Occupied Bandwidth

Product : Set Back Box with Wi-Fi6E, BT & PoE

Test Item : Occupied Bandwidth Data

Test Mode Transmit (802.11a)

Test Date : 2023/09/15

Channel No. Fr(el\(};;;:;l)cy Chain Measur(ilil{zr)lt Level Requ(ilzglzi imit Result

149 5745 A 15105 >500 Pass
157 5785 A 13866 >500 Pass
165 5825 A 15105 >500 Pass
149 5745 B 15065 >500 Pass
157 5785 B 15065 >500 Pass
165 5825 B 15105 >500 Pass

Channel 157 (Chain A)

Spectrum | ln%l
Ref Level 20.00 dem  Offset 4.13 dB @ RBW 100 kHz
j& Att 30dE SWT 56.9ps @ VBW 300 kHz Mode &uto FFT
@ 1Pk View
M1[1] -1.17 dBm
e 5.7786464 GHz
10 dBm = T = m3[1] 6.21 dBm
i m @ =4
| M 5.7862390 GHz
Brdem D2 0.210 dem el sy MM‘.‘ b
-10 dBm / \
-20 dBm Jrﬁff \\\M
-30 dBm . T
sl i Mgl
BEm Ll M.WULMW
-50 dBm
-60 dBm
70 dBm e
F1l
|
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.7786464 GHz -1.17 dBm
D2 M1 1 13.8661 MHz 4.53 dB
M3 1 5.786239 GHz 6.21 dBm

Date: 15.SEP.2023 20:40:10
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Product : Set Back Box with Wi-Fi6E, BT & PoE

Test [tem : Occupied Bandwidth Data

Test Mode Transmit (802.11ax-20 MHz)

Test Date : 2023/09/15

Channel No. Fr&(}llll{e;l)cy Chain Measur(irlniezl;t Level Requ(irk;:{dzid imit Result

149 5745 A 16703 >500 Pass
157 5785 A 14985 >500 Pass
165 5825 A 13866 >500 Pass
149 5745 B 15385 >500 Pass
157 5785 B 15025 >500 Pass
165 5825 B 18102 >500 Pass

Channel 165 (Chain A)

Spectrum | ln%l

Ref Level 20.00 dem  Offset 4.13 dB @ RBW 100 kHz

j& Att 30dE SWT 56.9ps @ VBW 300 kHz Mode &uto FFT
@ 1Pk View
M1[1] -0.95 dBm
5.8173676 GHz
M3
10 dBm —— i m3[1] 6.09 dBm
6.0 m =
; DE 5.8236810 GHz
adn 2 nglqnda ?U * 0o .ﬂww\ﬁw\ﬂ i
E-etB D2 0.090 dBrm o et \./\\
-10 dém / \
-20 dBm M
e e
-40 dBm
-50 dBm
-60 dBm
-70 dBm Fo
F1 l
[
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.8173676 GHz -0.95 dBm
D2 M1 1 13.8661 MHz 2.89 dB
M3 1 5.823681 GHz 65.09 dBm

Date: 15.SEP.2023 22:28:03
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Product Set Back Box with Wi-Fi6E, BT & PoE
Test Item Occupied Bandwidth Data
Test Mode Transmit (802.11ax-40 MHz)
Test Date 2023/09/15
Frequency . Measurement Level | Required Limit
Channel No. (MHz) Chain (kHz) (kHz) Result
151 5755 A 35085 >500 Pass
159 5795 A 36284 >500 Pass
151 5755 B 32528 >500 Pass
159 5795 B 35085 >500 Pass
Channel 151 (Chain B)
Spectrum @
Ref Level 20.00 dem Offset 4.13 dB @ RBW 100 kHz
| Att 30 de SWT 94.8 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
e 5.746;:5?11}‘3;2
10 dBm M3[1] 1.59 dBm
M3 5.7499650 GHz
T dEm——{01 1.590 dém ‘ ¥ Fore TR S
02 -4.410 dBm Al e [ oL L Ll I.u..pL
-10 dBm ‘ \
-20 dem t
-30 dBem ‘H] \‘H"L!W t
’ﬁiﬁ\,ﬁ&w‘“ b |.UMMM{ Wm"lml"b\m
-50 dem
-60 dBm
-70 dBm Fo
CF 5.755 GHz 1001 pts ] Span 80.0 MHz
M:;:zr| Ref | Trc [ X-value | Y-value | Function | Function Result |
M1 1 5.7408541 GHz -4.43 dBm
D2 M1 1 32,5275 MHz 0.35 de
M3 1 5.749965 GHz 1.59 dBm

Date: 15.SEP.2023 22:48:52
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Product : Set Back Box with Wi-Fi6E, BT & PoE
Test Item : Occupied Bandwidth Data
Test Mode Transmit (802.11ax-80 MHz)
Test Date : 2023/09/15
Channel No. Fr(el\c/lllll_it;l)cy Chain Measur(ilﬁzl;t Level Requ(ilile{dZ;J imit Result
155 5775 A 68891 >500 Pass
155 5775 B 74965 >500 Pass

Channel 155 (Chain B)

Spectrum | :%3

Ref Level 20.00 dem  Offset 4.13 dB @ RBW 100 kHz
j& Att 30dB  SWT 189.6 ps @ VYBW 300 kHz Mode Auto FFT
@ 1Pk View

M1[1] -8.96 dBm
5.743511 GHz
A0TERm M3[1] ~0.70 dBm
M3 5.779960 GHz
i

D1 -0.700 dBm DF
: T P L T AT Y
P S ST / f

D2 -6.700 dBrmm
-10 dBm ey

0 dBm

-20 dBm }

-30 dBm

EaaTHaLE MMWUWW

-50 dBm

-60 dBm

-70 dBm

Bl |

CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.743511 GHz -8.96 dBm
D2 M1 1 68.891 MHz 4.88 dB
M3 1 5.77996 GHz -0.70 dBm

Date: 15.SEP.2023 23:04.48
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8. Duty Cycle

8.1. Test Setup

RF Cable

Ut 1

SMA

8.2. Test Procedure

Spectrum

Analyzer

The EUT was setup according to ANSI C63.10 2013; tested according to U-NII test procedure of

KDB789033 for compliance to FCC 47CFR 15.407 requirements.
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8.3. Test Result of Duty Cycle

Product : Set Back Box with Wi-Fi6E, BT & PoE
Test [tem : Duty Cycle

Test Mode Transmit

Duty Cycle Formula:

Duty Cycle = Ton / (Ton + Toff)
Duty Factor = 10 Log (1/Duty Cycle)

Results:
5 GHz band Time On Time On + Time Off | Duty Cycle Duty Factor

(ms) (ms) (%0) (dB)

802.11a 1.2240 2.0610 59.39 2.26
802.11ax-20 MHz 5.4000 6.3600 84.91 0.71
802.11ax-40 MHz 4.0800 4.5900 88.89 0.51
802.11ax-80 MHz 2.3250 2.6700 87.08 0.60
802.11ax-160 MHz 2.1450 2.4900 86.14 0.65
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Spectrum ] c%u Spectrum ] c%u
Ref Level 25.00 dBm  Offset 4.33 B @ RBW 10 MHz Ref Level 25.00 dBm  Offset 4.33 B @ RBW 10 MHz
o att 35 de @ SWT 9ms @ VBW 10 MHz o att 35de @ SWT 30 ms @ VBW 10 MHz
(@ 1Pk View (@ 1Pk View
- i M msnd s o MA[L] — T A T " Y T g}
f 07 o s & 6.3300 ms|
g2[1] p4[1] 0.69 d)|
10 df 1.92400 ms| 10d 5.4000 ms|
0 0
-10 df -10 df
-20 di -20 di
-30 uam—w gy i pifl, o s0d
-40 df -40 df
-50 -50
-60 -60
-70 di -70 di
CF 5.18 GHz 1001 pts 900.0 ps/ CF 5.18 GHz 1001 pts 3.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function Function Result | Type | Ref | Trc | X-value | Y-value | _Function Function Result |
M1 1 2.025 ms 17.57 dBm M1 1 6.33 ms 19.84 dBm
D2 M1l 1 1.224 ms 3.26 db D2 M1l 1 5.4 ms 0.69 db
D3 M1 1 2.061 ms 0.28 dB D3 M1 1 6.36 ms 2.26 db
Date: 15.SEP.2023 20:12:32 Date: 15.SEP.2023 22:06:21
Spectrum ] c%u Spectrum ] c%u
Ref Level 25.00 dBm  Offset 4.33 B @ RBW 10 MHz Ref Level 25.00 dBm  Offset 4.33 B @ RBW 10 MHz
o att 35de @ SWT 30 ms @ VBW 10 MHz o att 35de @ SWT  15ms @ VBW 10 MHz
(@ 1Pk View (@ 1Pk View
20 - M1[1] 13.71 dBm| 204 M1[1] 10.10 dBm|
P’\?M v ; o D7 T G |, ;0950 ms|
Dp2[1] l1b dg) 1Y & kadkieh o 2T 8.4
10|d| 4.0800 ms| 10 di 2.325( ms]|
0 0
-1 -10 df
2 -20 di
" Al 30 di i ol " n 'l
-40 df -40 df
-50 -50
-60 -60
-70 di -70 di
CF 5.19 GHz 1001 pts 3.0ms/ CF 5.21 GHz 1001 pts 1.5ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function Function Result | Type | Ref | Trc | X-value | Y-value | _Function Function Result |
M1 1 1.29 ms 13.71 dBm M1 1 1.095 ms 10.10 dBm
D2 M1l 1 4.08 ms 4.19 db D2 M1l 1 2.325 ms 5.41de
D3 M1 1 4.59 ms 0.94 dB D3 M1 1 2,67 ms 0.53 de
Date: 15.SEP.2023 22:29:05 Date: 15.SEP.2023 22:53:47
Spectrum c%u
Ref Level 25.00 dBm  Offset 4.33 B @ RBW 10 MHz
o att 35de @ SWT  15ms @ VBW 10 MHz
(@ 1Pk View
M1[1
204 [1]
Py o kel R oI
0
_10 di
-20 di
30 do " " " N
_40 di
50 df
_60 di
-70 di
CF 5.25 GHz 1001 pts 1.5ms/
Marker
Type | Ref | Trc | X-value | Y-value | _Function Function Result |
M1 1 1.125 ms 7.30 dem
D2 M1l 1 2.145 ms 3.60 db
D3 M1 1 2,49 ms 0.03 de
Date: 15.SEP.2023 23:06:14
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